Spare Parts List

Label Printer

Hermes A4L The Executive Class.




Spare Parts List
for the following products

Family Type
Hermes A Hermes A4L/300
Hermes A4L/600

Edition: 7/2010 - Part No. 9008757
Copyright

Table of Contents

T Frame, PCB'S.......oooeeeeee e
2 Control Panel, Power SUpply ........ccccoiiiiiiiiiiiiiiciiieees
3 Printhead ASSEMDIY .......cocciiiiiiiiiii e
4 Printhead Locking Assembly...........ccccooviiiiiiiiiniiicineen,
5 Print Roller Assembly, Label Sensor...........ccccocoviiiieenne
6 Transport System........ccccoiiiiiiiiiii e
7 Backfeed System.......cccooiiiiiiiiii
8 Main Drive Motor, Gear.............covuvuueeeeeeeeeeeeeeeeenn
9 RIbbON Saver ..o
10 Transfer Ribbon Winders............ccccocoiiiiiiiiiiicinice
11 Label Unwinder........coociiiiiiiiiiiiciiceee e
12 Internal Rewinder...........cccooviiiiiiiiiiii e
13 OPLONS .o
14 Spare Parts Register ...
15 Technical DOCUMENTS........cceeviiiiiiiiic e
16 Packaging/ACCeSSOrIEs.........ccuiuiiiiiiiiiiieeeeiiee e

This documentation as well as translation hereof are property of cab Produkttechnik GmbH & Co. KG.
The replication, conversion, duplication or divulgement of the whole manual or parts of it for other intentions than its original

intended purpose - in particular the procurement of spare parts for products sold by cab — demand the previous written authori-

sation by cab.

Trademark

Centronics® is a registered trademark of the Data Computer Corporation.
Microsoft® is a registered trademark of the Microsoft Corporation.
Windows 2000®, 2003°®, XP®, Vista® are registered trademarks of the Microsoft Corporation.

TrueType™ is a registered trademark of Apple Computer, Inc.
Editor

Regarding questions or comments please contact cab Produkttechnik GmbH & Co. KG.

Topicality

Due to the constant further development of our products discrepancies between documentation and product can occur.

Please check www.cab.de for the latest update.

Terms and conditions

Deliveries and performances are effected under the “General conditions of sale of cab”

Germany France
cab Produkttechnik cab technologies s.a.r.l.
GmbH & Co KG F-67350 Niedermodern

Téléphone +33 388 722 501

www.cab.de
info@cab-technologies.fr

Postfach 1904

D-76007 Karlsruhe
Wilhelm-Schickard-Str. 14
D-76131 Karlsruhe

Telefon +49 721 6626-0
Telefax +49 721 6626-249

www.cab.de
info@cab.de

Espaiia

cab Espana S.L.

E-08304 Montar6 (Barcelona)
Teléfono +34 937 414 605

www.cab.de
info@cabsl.com

Representatives in other countries on request.

USA

cab Technology Inc.
Tyngsboro MA, 01879
Phone +1 978 649 0293

www.cabtechn.com
info@cabtechn.com

South Afrika

cab Technology (Pty.) Ltd.
2125 Randburg

Phone +27 11-886-3580

www.cab.de
info@cabtechn.co.za



Frame, PCB's
No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to

1 [5949714.001 | Cover 1 19 | 5949746.001 | Cable 1

2 |5902241.001 | Screw DIN7984-M4x10 10 20 |5945143.001 | Cable 1

3 |5903003.001 | Washer DIN125-A4.3 10 21 |5902358.001 | Screw DIN7984-M4x6 10

4 |5955417.001 | Frame cpl. 1 22 [ 5949723.001 | Controller progr. 1

5 |5942727.001 | Key cpl. 1 23 | 5949722.001 | PCB Ribbon Saver assem. 1

6 |5902141.001 | Bolt with Nut M3 10 24 |5949727.001 | Distance Bolt M4x10 1

7 | 5537756.001 | Cable 1 25 |5949715.001 | Mounting Plate cpl. 1

8 |5903004.001 | Washer DIN125-A3.2 10 26 | 5917430.001 | Flex Cable 1

9 |5901509.001 | Cable Clamp 10 27 | 5949720.001 | CPU Cooler 1
10 [5901575.001 | Cable Clamp 10 28 |5943182.001 | Heat Conductor Foil 1
11 | 5955364.001 | Foot cpl. 1 29 |5902005.001 | Screw DIN912-M3x8 10
12 | 5955363.001 | Foot 1 30 |[5537759.001 | Controller progr. 1
13 [5902159.001 | Screw DIN912-M5x12 10 31 | 5537736.001 | PCB Warning assem. 1
14 [5905227.001 | Foot 5 32 | 5537739.001 | Connector cpl. 1
15 | 5530308.001 | Bushing 5 33 [ 5537740.001 | Connector cpl. 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 34 | 5537741.001 | Connector cpl. 1
17 |5550156.001 | PCU CPU assem. 1 35 |5917238.001 | Guide Rail 1
18 |5949745.001 | Cable 1

2/6x
3/4x
q

»

D -
¥/
/

/e /
n /

/

[ - R ——

\\/ 2/2x




Control Panel, Power Supply

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
2 [5902241.001 | Screw DIN7984-M4x10 10 48 |5943018.001 | Navigator Pad cpl. 1
3 [5903003.001 | Washer DIN125-A4.3 10 49 |5949717.001 | Cover cpl. 1
9 [5901509.001 | Cable Clamp 10 50 |[5955318.001 | Clamp 1
21 |5902358.001 | Screw DIN7984-M4x6 10 51 |5942382.001 | LCD Module cpl. 1
24 |1 5949727.001 | Distance Bolt M4x10 1 52 | 5949719.001 | Control Panel mount. 1
36 |5917839.001 | Flex Cable 1 53 [5946553.001 | Cover Plate 1
37 |5902501.001 | Nut DIN934-M4 10 54 | 5949726.001 | Cover Plate 1
38 |5902556.001 | Nut DIN934-M3 10 55 | 5906586.001 | Distance Bolt M4x40 1
39 |5903124.001 | Washer DIN125-A3.2 10 56 [ 5903011.001 | Toothed Washer DIN6797-A4.3 | 10
40 [5902129.001 | Screw EJOT-PT-KB22x6 10 57 |5903033.001 | Washer DIN125-A4.3 10
41 | 5955316.001 | Card Retainer 1 58 | 5955046.001 | Power Input Module 1
42 | 5942334.001 | PCB Control Panel mount. 1 59 [5902075.001 | Flush Screw DIN965-M4x8 10
43 | 5917627.001 | Flex Cable 1 60 |[5949725.001 | Bracket 1
44 | 5955319.001 | Light Conductor 1 61 | 5948800.001 | Power Supply 1
45 |5902411.001 | Screw DIN7984-M3x8 10 62 | 5902489.001 | Screw DIN7984-M4x8 10
46 |[5903016.001 | Washer DIN125-3.2 10 63 | 5948805.001 | Cable 1
47 |5955317.001 | PCB Control Panel cpl. 1 64 |5943160.001 | Blind 1




Printhead Assembly

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
3 [5903003.001 | Washer DIN125-A4.3 10 76 | 5537531.001 | Retainer cpl. 1
37 |5902501.001 | Nut DIN934-M4 10 77 | 5950490.001 | Spring 1
65 |5902007.001 | Screw DIN912-M3x6 10 78 |5902016.001 | Flush Screw DIN7991-M4x10 10
66.1 | 5949733.001 | Plate 1 79 |5530362.001 | Screw 1
66.2 | 5949734.001 | Plate 1 80 | 5905050.001 | Spring 10
67.1 | 5905826.001 | Printhead 4/300 1 81 [5903505.001 | E-Ring DIN6799-5 10
67.2 | 5905825.001 | Printhead 4/600 1 82 |5537524.001 | Ball Screw 1
68.1 | 5946151.001 | Printhead Cable 1 83 |5537525.001 | Screw 1
68.2 | 5946168.001 | Printhead Cable 1 84 | 5537455.001 | Printhead Carrier 1
69.1 | 5946150.001 | Printhead Cable 1 85 | 5905079.001 | Spring 1
69.2 | 5946167.001 | Printhead Cable 1 86 |5949730.001 | Slide 1
70 |5950491.001 | Spiral Tube 1 87 |5949731.001 | Slide 1
71 |5917846.001 | Cable Clamp 1 88 [5902112.001 | Screw DIN7984-M3x25 10
72 |5901019.001 | Bushing 1 89 |[5537457.001 | Hook Plate 1
73 |5902256.001 | Screw DIN923-M4x12 10 90 |5902304.001 | Screw DIN7991-M4x6 10
74 | 5537534.001 | Screw 1 91 |5949737.001 | Printhead Assembly 1
75 |5537528.001 | Lever Guide Block 1 92 |5537463.001 | Ribbon Shield 1
RS

o/

~Z /L

69.1:300dpi
69.2:600dpi

N
/

I

|

/ m

/Bt

&} //44 i

s Ao

H\Nﬁ @/A /////”7/4 iy

v ////;//,4 o

a7l 2 IS onli
Wﬁj ° ,‘ i

68.1:300dpi
68.2:600dpi

68.1:300dpi
65/2x 68.2:600dpi

66.1:300dpi
66.2:600dpi

A1:300dpi
2:600dpi -~

-

83/2x -~

67.1:300dpi
67.2:600dpi




Printhead Locking Assembly

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
8 [5903004.001 | Washer DIN125-A3.2 10 101 | 5905077.001 | Spring 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 102 | 5902072.001 | Screw DIN7985-M2x8 10
72 |5901019.001 | Bushing 1 103 | 5537765.001 | Switch 1
78 |5902016.001 | Flush Screw DIN7991-M4x10 10 104 | 5537586.001 | Lever cpl. 1
93 |5901059.001 | Plastic Bushing 10 105 |5901020.001 | Plastic Bushing 10
94 | 5537532.001 | Roller 1 106 | 5537462.001 | Bearing Plate Printhead Carrier | 1
95 | 5537513.001 | Axle 1 107 | 5902144.001 | Screw DIN7984-M3x5 10
96 |5537514.001 | Roller 1 108 | 5905081.001 | Spring 1
97 | 5537512.001 | Printhead Mounting Bracket 1 109 | 5903072.001 | Washer DIN988-6x10x0.2 10
98 |5537518.001 | Link cpl. 1 110 | 5903525.001 | E-Ring DIN6799-4 10
99 |5537608.001 | Threaded Bushing 1 111 | 5949685.001 | Lever 1
100 |5537769.001 | Switch Lever cpl. 1 112 | 5949675.001 | Bearing Plate mount. 1

S

\‘\\\:\,/’/ 107 10 3
RN 110@ i

> |

J




5 Print Roller Assembly, Label Sensor
No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
3 |5903003.001 | Washer DIN125-A4.3 10 122 | 5903061.001 | Lock Washer DIN127-B5 10
8 |5903004.001 | Washer DIN125-A3.2 10 123 | 5901076.001 | Ball Bearing DIN625-F686-ZZ 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 124 | 5537468.001 | Peel-off Edge 1
78 |5902016.001 | Flush Screw DIN7991-M4x10 10 125 | 5537771.001 | Print Roller 1
93 |5901059.001 | Plastic Bushing 10 126 | 5537807.001 | Printhead Support cpl. 1
95 |5537513.001 | Axle 1 127 | 5537458.001 | Mounting Bracket 1
96 |5537514.001 | Roller 1 128 | 5537770.001 | Transport Roller 1
105 |5901020.001 | Plastic Bushing 10 129 | 5942791.001 | Axle 1
113 | 5903507.001 | E-Ring DIN6799-3.2 10 130 |[5942792.001 | Roller 1
114 | 5955315.001 | Label Sensor Assembly 1 131 | 5942793.001 | Guide Ring 1
115 | 5903521.001 | Snap Ring DIN471-A6 10 132 | 5537620.001 | Shaft cpl. 1
116 | 5537473.001 | Gear 21 cpl. 1 133 | 5903501.001 | E-Ring DIN6799-7 10
117 | 5902048.001 | Screw DIN912-M4x8 10 134 | 5537460.001 | Bearing Plate cpl. 1
118 | 5537433.001 | Guide Plate 1 135 | 5902074.001 | Screw DIN965-M2.5x6 10
119 | 5537565.001 | Gear 36 cpl. 1 136 | 5949786.001 | Knob cpl. 1
120 |5902186.001 | Screw DIN912-M5x30 10 137 | 5949677.001 | Spindle cpl. 1
121 | 5903041.001 | Washer DIN125-A5.3 10

-
-

\ )
78/4%




6  Transport System

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
2 |5902241.001 | Screw DIN7984-M4x10 10 147 | 5901060.001 | Plastic Bushing 10
3 |5903003.001 | Washer DIN125-A4.3 10 148 | 5537596.001 | Nut 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 149 | 5537595.001 | Hook 1
37 |5902501.001 | Nut DIN934-M4 10 150 | 5537547.001 | Bearing Plate 1
72 |5901019.001 | Bushing 1 151 [ 5537775.001 | Transport Locking Roller mount. | 1
78 |5902016.001 | Flush Screw DIN7991-M4x10 10 152 | 5537545.001 | Shaft 1
102 | 5902072.001 | Screw DIN7985-M2x8 10 153 | 5537599.001 | Axle 1
115 | 5903521.001 | Snap Ring DIN471-A6 10 154 | 5537546.001 | Axle 1
138 |5903058.001 | Washer DIN125-A2.2 10 155 | 5537548.001 | Bearing Plate 1
139 | 5537588.001 | Switch Lever 1 156 | 5537594.001 | Hook 1
140 | 5905025.001 | Spring 1 157 | 5537663.001 | Locking System 1
141 | 5904513.001 | Set Screw DIN913-M4x5 10 158 | 5537558.001 | Shaft 1
142 | 5537573.001 | Tensioning Plate cpl. 1 159 | 5537555.001 | Distance Profile 1
143 | 5903079.001 | Washer DIN988-6x10x1.0 10 160 | 5901036.001 | Plastic Bushing 1
144 | 5537570.001 | Locking Plate cpl. 1 161 | 5537557.001 | Bearing Plate cpl. 1
145 | 5537569.001 | Link cpl. 1 162 | 5949678.001 | Lever 1
146 | 5537763.001 | Switch 1

102/2x

\
\
X\

o
‘./)
1
I
I¥
|-
d\zlf/ﬁ’u
-1 R
A1 i
Lok e
Vo e
Do = Unes”
| -
e ST
ol 2
! “J %ﬁ”\/f//
K P
)%
/ b}
K } ﬂ////
s 7
|




Backfeed System

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
2 [5902241.001 | Screw DIN7984-M4x10 10 167 | 5537799.001 | Switch Lever cpl. 1
3 [5903003.001 | Washer DIN125-A4.3 10 168 | 5537776.001 | Distance Bolt 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 169 |5902143.001 | Screw DIN7991-M4x16 10
37 |5902501.001 | Nut DIN934-M4 10 170 | 5537764.001 | Switch 1
56 |5903011.001 | Toothed Washer DIN6797-A4.3 | 10 171 | 5903518.001 | Snap Ring DIN471-4x0.4 10
62 |5902489.001 | Screw DIN7984-M4x8 10 172 | 5903517.001 | Snap Ring DIN471-12x1 10
72 |5901019.001 | Bushing 1 173 | 5537697.001 | Gear 36 cpl. 1
78 |5902016.001 | Flush Screw DIN7991-M4x10 10 174 | 5537695.001 | Gear cpl. 1
101 | 5905077.001 | Spring 1 175 | 5537777.001 | Bearing Plate cpl. 1
102 | 5902072.001 | Screw DIN7985-M2x8 10 176 | 5949680.001 | Gearwheel 1
115 |5903521.001 | Snap Ring DIN471-A6 10 177 | 5901071.001 | Ball Bearing DIN625-F688-2Z 1
123 | 5901076.001 | Ball Bearing DIN625-F686-2Z 1 178 | 5537783.001 | Distance Bolt 1
147 | 5901060.001 | Plastic Bushing 10 179 | 5537725.001 | Shaft 1
159 | 5537555.001 | Distance Profile 1 180 | 5537666.001 | Backfeed Locking System 1
160 |5901036.001 | Plastic Bushing 1 181 | 5537597.001 | Distance Profile 1
162 | 5949678.001 | Lever 1 182 | 5537698.001 | Backfeed Roller 1
163 | 5534429.001 | Pivot Arm 1 183 | 5537729.001 | Bearing Plate cpl. 1
164 | 5534430.001 | Cam Plate 1 184 | 5537727.001 | Adjusting Plate cpl. 1
165 |5534433.001 | Crank Lever cpl. 1 185 |5905521.001 | Ball Screw M4x16 1
166 | 5903025.001 | Washer DIN988-6x12x0.2 10 186 | 5537707.001 | Bearing Plate cpl. 1

78/3x

~
~
~
>
-




Main Drive Motor, Gear

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
2 [5902241.001 | Screw DIN7984-M4x10 10 194 | 5905567.001 | Belt 68MXL 037 1
3 [5903003.001 | Washer DIN125-A4.3 10 195 | 5905568.001 | Belt 123MXL 037 1
62 |5902489.001 | Screw DIN7984-M4x8 10 196 | 5949687.001 | Gearwheel 1
115 |5903521.001 | Snap Ring DIN471-A6 10 197 | 5537774.001 | Ring 1
171 | 5903518.001 | Snap Ring DIN471-4x0.4 10 198 | 5537396.001 | Belt Tension Bracket cpl. 1
187 | 5949741.001 | Motor cpl. 1 199 |5903519.001 | E-Ring DIN6799-6 10
188 | 5905569.001 | Parallel Key DIN6885-A2x2x8 10 200 |5537583.001 | Belt Roller 1
189 | 5537575.001 | Adapter Stepper Motor 1 201 | 5537580.001 | Belt Tension Bracket cpl. 1
190 |5537579.001 | Gear 24 cpl. 1 202 | 5537772.001 | Gear 21 1
191 | 5905495.001 | Belt 205MXL037 1 203 | 5905196.001 | Belt 150MXL 037 1
192 | 5537689.001 | Gear 21 cpl. 1 204 | 5942459.001 | Gear 21 1
193 | 5537693.001 | Belt Tension Bracket cpl. 1




9 Ribbon Saver

No. [ Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
2 [5902241.001 | Screw DIN7984-M4x10 10 211 | 5537621.001 | Sensor Holder 1
3 [5903003.001 | Washer DIN125-A4.3 10 212 | 5537538.001 | Distance Bolt 1
8 |5903004.001 | Washer DIN125-A3.2 10 213 | 5902459.001 | Screw DIN7984-M4x12 10
29 |5902005.001 | Screw DIN912-M3x8 10 214 | 5537762.001 | Motor cpl. 1
65 |5902007.001 | Screw DIN912-M3x6 10 215 | 5530426.001 | Gear 1
115 |5903521.001 | Snap Ring DIN471-A6 10 216 |5905385.001 | Belt 85MXL 037 1
116 | 5537473.001 | Gear 21 cpl. 1 217 | 5537600.001 | Distance Bolt 1
123 | 5901076.001 | Ball Bearing DIN625-F686-Z2Z 1 218 | 5537537.001 | Distance Ring 1
205 |5530560.001 | Forked Light Barrier cpl. 1 219 |5530344.001 | Cam 1
206 |5902098.001 | Screw DIN7985-M2.5x6 10 220 |5537536.001 | Distance Ring 1
207 |5903078.001 | Washer DIN125-A2.5 10 221 | 5537535.001 | Cam Axle 1
208 |5537526.001 | Clock Wheel 1 222 | 5949689.001 | Armature cpl. 1
209 |5904515.001 | Set Screw DIN913-M4x8 10 223 | 5949742.001 | Magnetic Clutch 1
210 |5537622.001 | Clock Wheel Plate 1
214

207/2x

208
210




10

Transfer Ribbon Winders

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
2 |5902241.001 | Screw DIN7984-M4x10 10 241 | 5949692.001 | Friction Felt 1
8 |5903004.001 | Washer DIN125-A3.2 10 242 | 5949693.001 | Pivot Plate 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 243 | 5904007.001 | Pin DIN7-2.5m6x16 10
29 |5902005.001 | Screw DIN912-M3x8 10 244 | 5904544.001 | Spring 10
65 |5902007.001 | Screw DIN912-M3x6 10 245 |5903048.001 | Washer DIN988-6x12x0.5 10
73 | 5902256.001 | Screw DIN923-M4x12 10 246 | 5949686.001 | Slipping Clutch 1
115 | 5903521.001 | Snap Ring DIN471-A6 10 247 | 5943045.001 | Gear 42 cpl. 1
224 | 5902526.001 | Nut DIN982-M8 10 248 |5901048.001 | Plastic Bushing 10
225 |5903038.001 | Washer DIN988-8x14x0.2 10 249 |5903527.001 | Snap Ring DIN471-10x1 10
226 | 5905019.001 | Spring 10 250 |5903006.001 | Washer DIN988-10x16x0.1 10
227 |5534615.001 | Washer with Spring Arm cpl. 1 251 | 5949695.001 | Distance Bolt M4x64 1
228 | 5530376.001 | Friction Felt 1 252 | 5901074.001 | Ball Bearing DIN625-F61800-ZZ | 1
229 |5530415.001 | Friction Disc 1 253 |5955309.001 | Ring 1
230 |5537814.001 | Ribbon Sensor Wheel cpl. 1 254 | 5537795.001 | Distance Ring 1
231 |5904027.001 | Pin DIN6325-3m6x14 10 255 | 5521553.001 | Wall Spacer 1
232 |5903516.001 | Snap Ring DIN471-8x0.8 10 256 | 5949679.001 | Axle 1
233 [5902113.001 | Screw DIN920-M4x10 10 257 | 5949696.001 | Axle 1
234 | 5949743.001 | Ribbon Sensor cpl. 1 258 | 5521552.001 | Spring 10
235 |5949729.001 | Sensor Holder 1 259 |5521555.001 | Shell 1
236 | 5537672.001 | Bearing Mount cpl. 1 260 |5521560.001 | Cone 1
237 |5905039.001 | Spring 1 261 | 5943022.001 | Knurled Knob 1
238 |5537609.001 | Spring Bolt 1 262 | 5903009.001 | Washer DIN9021-3.2 10
239 |5949647.001 | Mounting Bracket cpl. 1 263 | 5949788.001 | Unwinder 1
240 |5949690.001 | Plate 1 264 | 5949789.001 | Rewinder 1

|




11 Label Unwinder

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
81 |5903505.001 | E-Ring DIN6799-5 10 282 | 5942773.001 | Lever mount. 1
90 |5902304.001 | Screw DIN7991-M4x6 10 283 | 5955421.001 | Wall Spacer 1
146 | 5537763.001 | Switch 1 284 | 5905294.001 | Steel Ball 10
265 |5902123.001 | Screw DIN7991-M6x20 10 285 | 5942050.001 | Limiter 1
266 |5905272.001 | Grommet 10 286 | 5904510.001 | Set Screw DIN916-M3x5 10
267 |5903523.001 | Snap Ring G4 10 287 |5942051.001 | Bearing 1
268 |5905780.001 | Foot 5 288 |5904538.001 | Set Screw DIN916-M4x8 10
269 |5902002.001 | Screw DIN912-M4x10 10 289 | 5902541.001 | Nut DIN439-M4 10
270 |5902345.001 | Screw DIN7985-M2x12 10 290 |5539858.001 | End Cap cpl. 1
271 | 5942057.001 | Axle 1 291 | 5942052.001 | Media Supply Axle cpl. 1
272 | 5537684.001 | Roller mount. 1 292 | 8910053.001 | Square Nut M4 8mm 10
273 | 5942049.001 | Axle 1 293 | 5902089.001 | Screw DIN653-M4x12 10
274 | 5955349.001 | Lever mount. 1 294 | 5520697.001 | Adapter 1
275 |5520883.001 | Spring 1 295 | 5520698.001 | Spring 1
276 | 5955476.001 | Bracket 1 296 |5902022.001 | Screw DIN7985-M4x10 10
277 | 5955475.001 | Washer 1 297 |5520211.001 | Adapter cpl. 1
278 | 5902249.001 | Screw DIN923-M4x3 10 298 |5537815.001 | Flange 1
279 | 5942046.001 | Shaft Media Supply cpl. 1 299 |5525399.001 | Thumbscrew 1
280 |[5902330.001 | Screw DIN427-M5x10 10 300 | 5520860.001 | Stopper 1
281 |5906110.001 | Spring 1 301 |5537816.001 | Flange cpl. 1

-
/

e

——————f

)

R 4
SV
N ,E\.‘& 282
2 L~
\ 281 //0 8

—

©




12

Internal Rewinder

No. [ Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to
8 [5903004.001 | Washer DIN125-A3.2 10 303 | 5539846.001 | Gear Wheel 42 cpl. 1
16 | 5902348.001 | Screw DIN7984-M4x16 10 304 | 5903097.001 | Washer DIN988-10.3x30x1.0 10
65 |5902007.001 | Screw DIN912-M3x6 10 305 |5903043.001 | Washer DIN988-10x16x0.2 10
107 | 5902144.001 | Screw DIN7984-M3x5 10 306 | 5537602.001 | Bearing Mount cpl. 1
249 |5903527.001 | Snap Ring DIN471-10x1 10 307 |5949791.001 | Shaft 1
258 |5521552.001 | Spring 10 308 |5521564.001 | Cone 1
260 |5521560.001 | Cone 1 309 |5530552.001 | Wall Spacer cpl. 1
261 | 5943022.001 | Knurled Knob 1 310 |5521561.001 | Shell 1
262 | 5903009.001 | Washer DIN9021-3.2 10 311 | 5949792.001 | Rewinder 1
302 |5533969.001 | Eight-Disk Slipping Clutch 1




13 Options

No. | Part No. Description PU Serial No. No. | Part No. Description PU Serial No.
from to from to

2 [5902241.001 | Screw DIN7984-M4x10 10 319 |5902190.001 | Screw DIN912-M6x10 10
3 [5903003.001 | Washer DIN125-A4.3 10 320 |5949630.001 | Fixing Slice 1

117 | 5902048.001 | Screw DIN912-M4x8 10 321 |5901574.001 | Cable Clamp 10

233 [5902113.001 | Screw DIN920-M4x10 10 322 | 5942450.001 | Cable cpl. 1

312 | 5537747.001 | Warning Light cpl. 1 323 |5916346.001 | Reflective Sensor 1

313 |5902169.001 | Screw DIN912-M6x14 10 324 | 5537804.001 | Sensor Holder 1

314 | 5903010.001 | Spring Washer DIN137-A6 10 325 | 5942479.001 | Reflective Foil 1

315 |5905585.001 | Slot Nut 1 326 |5537803.001 | Screw 1

316 | 5942455.001 | Profile 1 327 | 5537835.001 | Sensor Holder Ribbon 1

317 | 5949797.001 | Side Plate 1 328 |5955314.001 | Cable cpl. 1

318 [5902178.001 | Screw DIN912-M6x20 10

312




14 Spare Parts Register

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to

1 13 297 |5520211.001 | Adapter cpl. 1 D
2 13 294 |5520697.001 | Adapter 1
3 13 295 |5520698.001 | Spring 1
4 13 300 [5520860.001 | Stopper 1
5 13 275 |5520883.001 | Spring 1
6 12 14 258 |5521552.001 | Spring 10 C|D
7 12 255 |5521553.001 | Wall Spacer 1 D
8 12 259 |5521555.001 | Shell 1 D
9 12 14 260 |5521560.001 | Cone 1 D

10 14 310 |5521561.001 | Shell 1 D

11 14 308 |5521564.001 | Cone 1 D

12 13 299 |5525399.001 | Thumbscrew 1

13 15 |5530308.001 | Bushing 5

14 1 219 |5530344.001 | Cam 1 D

15 5 79 |5530362.001 | Screw 1

16 12 228 |5530376.001 | Friction Felt 1 B|[C|D

17 12 229 |5530415.001 | Friction Disc 1

18 11 215 |5530426.001 | Gear 1

19 14 309 |5530552.001 | Wall Spacer cpl. 1 D

20 11 205 |5530560.001 | Forked Light Barrier cpl. 1 B|C|D

21 14 302 |5533969.001 | Eight-Disk Slipping Clutch 1 B[C|D

22 9 163 |5534429.001 | Pivot Arm 1

23 9 164 |5534430.001 | Cam Plate 1

24 9 165 [5534433.001 | Crank Lever cpl. 1 D

25 12 227 |5534615.001 | Washer with Spring Arm cpl. 1

26 10 198 |5537396.001 | Belt Tension Bracket cpl. 1

27 7 118 |5537433.001 | Guide Plate 1

28 5 84 |5537455.001 | Printhead Carrier 1

29 5 89 |5537457.001 | Hook Plate 1

30 7 127 |5537458.001 | Mounting Bracket 1

31 7 134 |5537460.001 | Bearing Plate cpl. 1

32 6 106 |5537462.001 | Bearing Plate Printhead Carrier 1

33 5 92 |5537463.001 | Ribbon Shield 1 D

34 7 124 |5537468.001 | Peel-off Edge 1

35 7 11 116 |5537473.001 | Gear 21 cpl. 1

36 6 97 [5537512.001 | Printhead Mounting Bracket 1

37 6|7 95 |5537513.001 | Axle 1

38 6|7 96 |5537514.001 | Roller 1

39 6 98 |5537518.001 | Link cpl. 1

40 5 82 |5537524.001 | Ball Screw 1

41 5 83 |5537525.001 | Screw 1

42 11 208 |5537526.001 | Clock Wheel 1

43 5 75 |5537528.001 | Lever Guide Block 1

44 5 76 |5537531.001 | Retainer cpl. 1

45 6 94 |5537532.001 | Roller 1

46 5 74 |5537534.001 | Screw 1

47 11 221 |5537535.001 | Cam Axle 1

48 11 220 |5537536.001 | Distance Ring 1

49 11 218 |5537537.001 | Distance Ring 1

50 11 212 |5537538.001 | Distance Bolt 1

51 8 152 |5537545.001 | Shaft 1

52 8 154 |5537546.001 | Axle 1

53 8 150 [5537547.001 | Bearing Plate 1

54 8 155 |5537548.001 | Bearing Plate 1

55 8|9 159 |5537555.001 | Distance Profile 1

56 8 161 |5537557.001 | Bearing Plate cpl. 1

57 8 158 |5537558.001 | Shaft 1

58 7 119  [5537565.001 | Gear 36 cpl. 1

59 8 145 [5537569.001 | Link cpl. 1

60 8 144 |5537570.001 | Locking Plate cpl. 1

61 8 142 |5537573.001 | Tensioning Plate cpl. 1

62 10 189 |5537575.001 | Adapter Stepper Motor 1

63 10 190 [5537579.001 | Gear 24 cpl. 1

64 10 201 |5537580.001 | Belt Tension Bracket cpl. 1

65 10 200 |5537583.001 | Belt Roller 1

PU Package unit
SPR Recommendation

A - wearing parts and accessories
B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




14 Spare Parts Register

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
66 6 104 |5537586.001 | Lever cpl. 1
67 8 139 |5537588.001 | Switch Lever 1
68 8 156 [5537594.001 | Hook 1
69 8 149 |5537595.001 | Hook 1
70 8 148 [5537596.001 | Nut 1
71 9 181 |5537597.001 | Distance Profile 1
72 8 153 [5537599.001 | Axle 1
73 11 217 |5537600.001 | Distance Bolt 1
74 14 306 |5537602.001 | Bearing Mount cpl. 1
75 6 99 |5537608.001 | Threaded Bushing 1
76 12 238 |5537609.001 | Spring Bolt 1
77 7 132 |5537620.001 | Shaft cpl. 1
78 11 211 |5537621.001 | Sensor Holder 1
79 11 210 |5537622.001 | Clock Wheel Plate 1
80 8 157 |5537663.001 | Locking System 1
81 9 180 |5537666.001 | Backfeed Locking System 1 D
82 12 236 |5537672.001 | Bearing Mount cpl. 1
83 13 272 |5537684.001 | Roller mount. 1
84 10 192 |5537689.001 | Gear 21 cpl. 1
85 10 193 |5537693.001 | Belt Tension Bracket cpl. 1
86 9 174 |5537695.001 | Gear cpl. 1
87 9 173 |5537697.001 | Gear 36 cpl. 1
88 9 182 |5537698.001 | Backfeed Roller 1 B|[C|D
89 9 186 |5537707.001 | Bearing Plate cpl. 1
90 9 179 |5537725.001 | Shaft 1
91 9 184 |5537727.001 | Adjusting Plate cpl. 1
92 9 183 [5537729.001 | Bearing Plate cpl. 1
93| 3 31 [5537736.001 | PCB Warning assem. 1 B|C|D
94| 3 32 |5537739.001 | Connector cpl. 1
95| 3 33 [5537740.001 | Connector cpl. 1
96| 3 34 [5537741.001 | Connector cpl. 1
97 15| 312 |5537747.001 | Warning Light cpl. 1
98| 3 7 |5537756.001 | Cable 1
993 30 |5537759.001 | Controller progr. 1
100 11 214 |5537762.001 | Motor cpl. 1 B|[C|D
101 8 13 146 |5537763.001 | Switch 1 C|D
102 9 170 |5537764.001 | Switch 1 C|D
103 6 103 [5537765.001 | Switch 1 C|D
104 6 100 |5537769.001 | Switch Lever cpl. 1
105 7 128 |5537770.001 | Transport Roller 1 B|[C|D
106 7 125 [5537771.001 | Print Roller 1 |A|B|C|D
107 10 202 |5537772.001 | Gear 21 1
108 10 197 [5537774.001 | Ring 1
109 8 151 |5537775.001 | Transport Locking Roller mount. 1 C|D
110 9 168 [5537776.001 | Distance Bolt 1
111 9 175 |5537777.001 | Bearing Plate cpl. 1
112 9 178 |5537783.001 | Distance Bolt 1
113 12 254 |5537795.001 | Distance Ring 1
114 9 167 [5537799.001 | Switch Lever cpl. 1
115 15| 326 |5537803.001 | Screw 1
116 15| 324 |5537804.001 | Sensor Holder 1
117 7 126 |5537807.001 | Printhead Support cpl. 1
118 12 230 |5537814.001 | Ribbon Sensor Wheel cpl. 1
119 13 298 |5537815.001 | Flange 1
120 13 301 |5537816.001 | Flange cpl. 1 D
121 15| 327 |5537835.001 | Sensor Holder Ribbon 1
122 14 303 [5539846.001 | Gear Wheel 42 cpl. 1
123 13 290 |5539858.001 | End Cap cpl. 1
1243 17 |5550156.001 | PCU CPU assem. 1 B[C|D
125 5|6 8|9 72 [5901019.001 | Bushing 1
126 6|7 105 [5901020.001 | Plastic Bushing 10
127 8|9 160 [5901036.001 | Plastic Bushing 1
128 12 248 |5901048.001 | Plastic Bushing 10
129 6|7 93 |5901059.001 | Plastic Bushing 10
130 8|9 147 |5901060.001 | Plastic Bushing 10
PU Package unit
SPR Recommendation

A - wearing parts and accessories

B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




14 Spare Parts Register

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to

131 9 177 |5901071.001 | Ball Bearing DIN625-F688-2Z 1

132 12 252 |5901074.001 | Ball Bearing DIN625-F61800-ZZ 1

133 7 9 11 123 |5901076.001 | Ball Bearing DIN625-F686-ZZ 1

1343 |4 9 [5901509.001 | Cable Clamp 1

135 15| 321 |5901574.001 | Cable Clamp 10
136 | 3 10 |5901575.001 | Cable Clamp 10
137 13 269 |5902002.001 | Screw DIN912-M4x10 10
138 3 1112 29 [5902005.001 | Screw DIN912-M3x8 10
139 5 11]12 14 65 [5902007.001 | Screw DIN912-M3x6 10
140 5(6[7(|8]|9 78 15902016.001 | Flush Screw DIN7991-M4x10 10
141 13 296 |5902022.001 | Screw DIN7985-M4x10 10
142 7 15| 117 |5902048.001 | Screw DIN912-M4x8 10
143 6 8|9 102 |5902072.001 | Screw DIN7985-M2x8 10
144 7 135 |5902074.001 | Screw DIN965-M2.5x6 10
145 4 59 |5902075.001 | Flush Screw DIN965-M4x8 10
146 13 293 |5902089.001 | Screw DIN653-M4x12 10
147 11 206 |5902098.001 | Screw DIN7985-M2.5x6 10
148 5 88 |5902112.001 | Screw DIN7984-M3x25 10
149 12 15| 233 |5902113.001 | Screw DIN920-M4x10 10
150 13 265 |5902123.001 | Screw DIN7991-M6x20 10
151 4 40 |5902129.001 | Screw EJOT-PT-KB22x6 10
152 | 3 6 |5902141.001 | Bolt with Nut M3 10
153 9 169 |5902143.001 | Screw DIN7991-M4x16 10
154 6 14 107 |5902144.001 | Screw DIN7984-M3x5 10
155| 3 13 |5902159.001 | Screw DIN912-M5x12 10
156 15| 313 |5902169.001 | Screw DIN912-M6x14 10
157 15| 318 |5902178.001 | Screw DIN912-M6x20 10
158 7 120 |5902186.001 | Screw DIN912-M5x30 10
159 15[ 319 |5902190.001 | Screw DIN912-M6x10 10
160 | 3 | 4 819 (10{11]12 15 2 |5902241.001 | Screw DIN7984-M4x10 10
161 13 278 |5902249.001 | Screw DIN923-M4x3 10
162 5 12 73 |5902256.001 | Screw DIN923-M4x12 10
163 5 13 90 |5902304.001 | Screw DIN7991-M4x6 10
164 13 280 |5902330.001 | Screw DIN427-M5x10 10
165 13 270 |5902345.001 | Screw DIN7985-M2x12 10
166 | 3 6[7|8]|9 12 14 16 |5902348.001 | Screw DIN7984-M4x16 10
167 |3 | 4 21 [5902358.001 | Screw DIN7984-M4x6 10
168 4 45 [5902411.001 | Screw DIN7984-M3x8 10
169 11 213 |5902459.001 | Screw DIN7984-M4x12 10
170 4 9 (10 62 [5902489.001 | Screw DIN7984-M4x8 10
171 415 8|9 37 |5902501.001 | Nut DIN934-M4 10
172 12 224 |5902526.001 | Nut DIN982-M8 10
173 13 289 [5902541.001 | Nut DIN439-M4 10
174 4 38 [5902556.001 | Nut DIN934-M3 10
17513 |4 |5 718|9(10[11 15 3 |5903003.001 | Washer DIN125-A4.3 10
176 | 3 6|7 1112 14 8 |5903004.001 | Washer DIN125-A3.2 10
177 12 250 |5903006.001 | Washer DIN988-10x16x0.1 10
178 12 14 262 |5903009.001 | Washer DIN9021-3.2 10
179 15| 314 [5903010.001 | Spring Washer DIN137-A6 10
180 4 9 56 [5903011.001 | Toothed Washer DIN6797-A4.3 10
181 4 46 [5903016.001 | Washer DIN125-3.2 10
182 9 166 |5903025.001 | Washer DIN988-6x12x0.2 10
183 4 57 |5903033.001 | Washer DIN125-A4.3 10
184 12 225 |5903038.001 | Washer DIN988-8x14x0.2 10
185 7 121 |5903041.001 | Washer DIN125-A5.3 10
186 14 305 |5903043.001 | Washer DIN988-10x16x0.2 10
187 12 245 |5903048.001 | Washer DIN988-6x12x0.5 10
188 8 138 |5903058.001 | Washer DIN125-A2.2 10
189 7 122 |5903061.001 | Lock Washer DIN127-B5 10
190 6 109 |5903072.001 | Washer DIN988-6x10x0.2 10
191 11 207 |5903078.001 | Washer DIN125-A2.5 10
192 8 143 |5903079.001 | Washer DIN988-6x10x1.0 10
193 14 304 [5903097.001 | Washer DIN988-10.3x30x1.0 10
194 4 39 |5903124.001 | Washer DIN125-A3.2 10
195 7 133 [5903501.001 | E-Ring DIN6799-7 10

PU Package unit
SPR Recommendation
A - wearing parts and accessories C - recommended spare parts for distributors

B - recommended spare parts for quick repair D - recommended spare parts for central stores



14 Spare Parts Register

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to

196 5 13 81 [5903505.001 | E-Ring DIN6799-5 10

197 7 113 |5903507.001 | E-Ring DIN6799-3.2 10

198 12 232 |5903516.001 | Snap Ring DIN471-8x0.8 10

199 9 172 |5903517.001 | Snap Ring DIN471-12x1 10

200 9 (10 171 |5903518.001 | Snap Ring DIN471-4x0.4 10

201 10 199 |5903519.001 | E-Ring DIN6799-6 10

202 718|9(10[11|12 115 |5903521.001 | Snap Ring DIN471-A6 10

203 13 267 |5903523.001 | Snap Ring G4 10

204 6 110 [5903525.001 | E-Ring DIN6799-4 10

205 12 14 249 |5903527.001 | Snap Ring DIN471-10x1 10

206 12 243 |5904007.001 | Pin DIN7-2.5m6x16 10

207 12 231 |5904027.001 | Pin DIN6325-3m6x14 10

208 13 286 |5904510.001 | Set Screw DIN916-M3x5 10

209 8 141 |5904513.001 | Set Screw DIN913-M4x5 10

210 11 209 |5904515.001 | Set Screw DIN913-M4x8 10

211 13 288 |5904538.001 | Set Screw DIN916-M4x8 10

212 12 244 |5904544.001 | Spring 10

213 12 226 |5905019.001 | Spring 10

214 8 140 |5905025.001 | Spring 1

215 12 237 |5905039.001 | Spring 1

216 5 80 [5905050.001 | Spring 10

217 6 9 101 |5905077.001 | Spring 1

218 5 85 [5905079.001 | Spring 1

219 6 108 |5905081.001 | Spring 1

220 10 203 |5905196.001 | Belt 150MXL 037 1 C|D
2213 14 |5905227.001 | Foot 5

222 13 266 |5905272.001 | Grommet 10

223 13 284 |5905294.001 | Steel Ball 10

224 1 216 |5905385.001 | Belt 85MXL 037 1 C|D
225 10 191 |5905495.001 | Belt 205MXL037 1 C|D
226 9 185 |5905521.001 | Ball Screw M4x16 1

227 10 194 |5905567.001 | Belt 68MXL 037 1 C|D
228 10 195 [5905568.001 | Belt 123MXL 037 1 C|D
229 10 188 [5905569.001 | Parallel Key DIN6885-A2x2x8 10

230 15| 315 [5905585.001 | Slot Nut 1

231 13 268 |5905780.001 | Foot 5

232 5 67.2 [5905825.001 | Printhead 4/600 1 |[A|B|C|D
233 5 67.1 [5905826.001 | Printhead 4/300 1 |A|B|C|D
234 13 281 |5906110.001 | Spring 1

235 4 55 [5906586.001 | Distance Bolt M4x40 1

236 15| 323 |5916346.001 | Reflective Sensor 1

237 |3 35 |5917238.001 | Guide Rail 1

238| 3 26 [5917430.001 | Flex Cable 1 D
239 4 43 |5917627.001 | Flex Cable 1 D
240 4 36 [5917839.001 | Flex Cable 1 D
241 5 71 [5917846.001 | Cable Clamp 1

242 13 279 |5942046.001 | Shaft Media Supply cpl. 1

243 13 273 |5942049.001 | Axle 1

244 13 285 |5942050.001 | Limiter 1

245 13 287 |5942051.001 | Bearing 1

246 13 291 |5942052.001 | Media Supply Axle cpl. 1

247 13 271 |5942057.001 | Axle 1

248 4 42 |5942334.001 | PCB Control Panel mount. 1 B|C|D
249 4 51 |5942382.001 | LCD Module cpl. 1 B|C|D
250 15| 322 |5942450.001 | Cable cpl. 1

251 15| 316 [5942455.001 | Profile 1

252 10 204 |5942459.001 | Gear 21 1

253 15| 325 |5942479.001 | Reflective Foil 1

254 |3 5 |5942727.001 | Key cpl. 1 C|D
255 13 282 |5942773.001 | Lever mount. 1

256 7 129 |5942791.001 | Axle 1

257 7 130 |5942792.001 | Roller 1

258 7 131 |5942793.001 | Guide Ring 1

259 4 48 [5943018.001 | Navigator Pad cpl. 1

260 12 14 261 |5943022.001 | Knurled Knob 1

PU Package unit
SPR Recommendation
A - wearing parts and accessories C - recommended spare parts for distributors

B - recommended spare parts for quick repair D - recommended spare parts for central stores



14 Spare Parts Register

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
261 12 247 |5943045.001 | Gear 42 cpl. 1
262 4 64 |5943160.001 | Blind 1
263 28 |5943182.001 | Heat Conductor Foil 1
264 20 |5945143.001 | Cable 1
265 5 69.115946150.001 | Printhead Cable 1
266 5 68.115946151.001 | Printhead Cable 1
267 5 69.2 |5946167.001 | Printhead Cable 1
268 5 68.2 |5946168.001 | Printhead Cable 1
269 4 53 |5946553.001 | Cover Plate 1
270 4 61 |5948800.001 | Power Supply 1 B|[C|D
271 4 63 |5948805.001 | Cable 1
272 15| 320 [5949630.001 | Fixing Slice 1
273 12 239 |5949647.001 | Mounting Bracket cpl. 1
274 6 112 |5949675.001 | Bearing Plate mount. 1
275 7 137 |5949677.001 | Spindle cpl. 1
276 8 162 |5949678.001 | Lever 1
277 12 256 |5949679.001 | Axle 1
278 176 |5949680.001 | Gearwheel 1
279 6 111 |5949685.001 | Lever 1
280 12 246 |5949686.001 | Slipping Clutch 1 B|[C|D
281 10 196 |5949687.001 | Gearwheel 1
282 11 222 |5949689.001 | Armature cpl. 1
283 12 240 |5949690.001 | Plate 1
284 12 241 |5949692.001 | Friction Felt 1 B|[C|D
285 12 242 |5949693.001 | Pivot Plate 1
286 12 251 |5949695.001 | Distance Bolt M4x64 1
287 12 257 |5949696.001 | Axle 1
288 1 |5949714.001 | Cover 1
289 25 [5949715.001 | Mounting Plate cpl. 1
290 4 49 |5949717.001 | Cover cpl. 1
291 4 52 |5949719.001 | Control Panel mount. 1 C|D
292 27 |5949720.001 | CPU Cooler 1
293 23 [5949722.001 | PCB Ribbon Saver assem. 1 B|C|D
294 22 |5949723.001 | Controller progr. 1
295 4 60 |5949725.001 | Bracket 1
296 4 54 |5949726.001 | Cover Plate 1
297 4 24 |5949727.001 | Distance Bolt M4x10 1
298 12 235 |5949729.001 | Sensor Holder 1
299 5 86 |5949730.001 | Slide 1
300 5 87 |5949731.001 | Slide 1
301 5 66.15949733.001 | Plate 1
302 5 66.2 |5949734.001 | Plate 1
303 5 91 |5949737.001 | Printhead Assembly 1
304 10 187 |5949741.001 | Motor cpl. 1 B|[C|D
305 11 223 |5949742.001 | Magnetic Clutch 1 C|D
306 12 234 |5949743.001 | Ribbon Sensor cpl. 1 B|[C|D
307 18 |5949745.001 | Cable 1
308 19 |5949746.001 | Cable 1
309 7 136 [5949786.001 | Knob cpl. 1
310 12 263 |5949788.001 | Unwinder 1
311 12 264 |5949789.001 | Rewinder 1
312 14 307 |5949791.001 | Shaft 1
313 14 311 |5949792.001 | Rewinder 1
314 15| 317 |5949797.001 | Side Plate 1
315 5 77 [5950490.001 | Spring 1
316 5 70 [5950491.001 | Spiral Tube 1
317 4 58 |5955046.001 | Power Input Module 1 Cc|D
318 12 253 |5955309.001 | Ring 1
319 15| 328 [5955314.001 | Cable cpl. 1
320 7 114 |5955315.001 | Label Sensor Assembly 1 B|[C|D
321 4 41 [5955316.001 | Card Retainer 1
322 4 47 |5955317.001 | PCB Control Panel cpl. 1 B[C|D
323 4 50 |5955318.001 | Clamp 1
324 4 44 |5955319.001 | Light Conductor 1
325 13 274 |5955349.001 | Lever mount. 1
PU Package unit
SPR Recommendation

A - wearing parts and accessories
B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




14

Spare Parts Register

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
326 | 3 12 |5955363.001 | Foot 1
327|3 11 |5955364.001 | Foot cpl. 1
3283 4 |5955417.001 | Frame cpl. 1
329 13 283 |5955421.001 | Wall Spacer 1
330 13 277 |5955475.001 | Washer 1
331 13 276 |5955476.001 | Bracket 1
332 13 292 [8910053.001 | Square Nut M4 8mm 10
15 Technical Documents
333 9008429.001 | Operator’s Manual Hermes A de 1
334 9008430.001 | Operator’s Manual Hermes A en 1
16 Packaging/Accessories
335 5550611.001 | Power Cable Type E+F 1
336 5580250.001 | cablabel R2+ 1
337 9109111.001 | Packaging 1
PU Package unit
SPR Recommendation

A - wearing parts and accessories

B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




This page is intentionally left blank.




	Spare Parts List
Hermes A4L
	1	Frame, PCB's
	2	Control Panel, Power Supply
	3	Printhead Assembly
	4	Printhead Locking Assembly
	5	Print Roller Assembly, Label Sensor
	6	Transport System
	7	Backfeed System
	8	Main Drive Motor, Gear
	9	Ribbon Saver
	10	Transfer Ribbon Winders
	11	Label Unwinder
	12	Internal Rewinder
	13	Options
	14	Spare Parts Register
	15	Technical Documents
	16	Packaging/Accessories


